
Spare Part Book
FL

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 1Page16/03/2021



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 3Page16/03/2021

FL



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_2019_parte 1

4Page

Assembly:

1

2

3

4

5

67

8 9

10

11
12

13

14

15

16

17

18

19

20

21

22

23

24
25

26

272829

30 31

32

26

25

17



Q.NOTEDescriptionCodePos

1 FCH120.013 0FRONT DECK-WELDMENT FL 120

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 1

5Page

Assembly:

Machine: FL

1 FCH160.013 0FRONT DECK-WELDMENT FL 160

1 FCH90.013 0FRONT DECK-WELDMENT FL 90

5 FCH120.014 0CONTAINER-WELDMENT FL 120

5 FCH160.014 0CONTAINER-WELDMENT FL 160

5 FCH90.014 0CONTAINER-WELDMENT FL 90

6 FCH120.015 1DECK 120

6 FCH160.015 1DECK 160

6 FCH90.015 1DECK 90

7 RK120.022 2Cylinder FL

8 GEO.600.12 1GEO BELT COVER 600H 12cm

9 PIN-I-II 2HITCH PIN I-II

10 LP-11x45 2LOCK PIN 11x45

11 FCH120.101 1PRESSING PLATE FL 120

11 FCH160.101 1PRESSING PLATE FL 160

11 FCH90.101 1PRESSING PLATE FL 90

12 FCH120.102 1RUBBER BAFFLE FL 120

12 FCH160.102 1RUBBER BAFFLE FL 160

12 FCH90.102 1RUBBER BAFFLE FL 90

13 FCH120.108 1ENCLOSING PLATE

15 FCH120.006 0HOSE-ASSEMBLY FL 90/FL 120

15 FCH160.006 0HOSE-ASSEMBLY FL 160

16 GB/1154-17.42 2V BELT B 42 (1067Li) FL 90/FL 120

16 GB/1154-17.42.FL160 3BELT B 42 (1068Li) FL 160

17 GB/T889.1-M8 9LOCKNUT M8



Q.NOTEDescriptionCodePos

18 GB/T5783-M8×20 6BOLT M8x20

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 1

6Page

Assembly:

Machine: FL

19 GB/T5786-M16x1.5×60 1BOLT M16x1.5x60

20 GB/T6171-M16x1.5 1NUT M16x1.5

21 GB1152-M8X1 1Grease Nipple M8x1

22 GB/T5782-M12×110 1BOLT M12x110

23 GB/T96.2-12 1Plain washer 12

24 GB5783-86/M12x30 2Bolt M12x30

25 GB/T93-12 2Lock Washer 12

26 GB/T889.1-M20 2LOCK NUT M20

27 GB/T889.1-M12 3LOCK NUT M12

28 GB/T5782-M12×80 3BOLT M12x80

29 GB/T97.1-8 3PLAIN WASHER 8

30 GB/T5783-M10×45 2BOLT M10x45

31 GB/T97.1-10 2Plain washer 10

32 GB/T.97.1-12 1Plain washer 12



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_2019_parte 2

7Page

Assembly:

1

2

3

4

5

6

7
8

9
10

11

12

13

2



Q.NOTEDescriptionCodePos

1 FCH120.021 0CUTTE SHAFT-WELDMENT FL 120

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 2

8Page

Assembly:

Machine: FL

1 FCH160.021 0CUTTE SHAFT-WELDMENT FL 160

1 FCH90.021 0CUTTE SHAFT-WELDMENT FL 90

2 GEO_UCF207 2Bearing with flange UC207-Z

3 GB/T13871.1-55X80X8 1SEAL FB55x80x8

4 RK120.109.2 1Spacer lower for Pulley 2 grooves

4 RK120.109.3 1Spacer lower for Pulley 3 grooves

5 JB/T7934Z3/35X60 1Swellable sleeve 35X60

6 EFG120.105.2 1small belt pulley 120mm 2 grooves

6 EFG120.105.3 1small belt pulley 120mm 3 grooves

7 GB1152-M8X1 1Grease Nipple M8x1

8 GB5783-86/M12x30 8Bolt M12x30

9 GB/T93-12 8Lock Washer 12

10 GB/T.97.1-12 0Plain washer 12

11 EF.100.00.102 0Blade  Ø  12

11 EF.100.00.107 1Hammer Ø12

12 GB/T5782-M12×80- 16BOLT M12x80 FL 90

13 GB/T889.1-M12 16LOCK NUT M12



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_2019_parte 3

9Page

Assembly:

1

2

3

4

5

6

7

8

9

10

4



Q.NOTEDescriptionCodePos

1 FCH120.022-120 0ROLLER-WELDMENT FL 120

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 3

10Page

Assembly:

Machine: FL

1 FCH120.022-160 0ROLLER-WELDMENT FL 160

1 FCH90.022 0ROLLER-WELDMENT FL 90

2 FCH120.104 0MOUNTING PLATE-LEFT

3 FCH120.105 0MOUNTING PLATE-RIGHT

4 GB/T7810-UCFLU205 2BEARING UCFLU205

5 GB/T97.1-10 4Plain washer 10

6 GB/T889.1-M10 4LOCKNUT M10

7 GB/T70.3-M10×40 4SCREW M10x40

8 GB5783-86/M12x40 4Bolt M12x40

9 GB/T97.1-12 4Plain washer 12

10 GB/T889.1-M12 4LOCK NUT M12



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_2019_parte 4

11Page

Assembly:

1

2

3

4

5

6

7

8

9

10

11
12

13



Q.NOTEDescriptionCodePos

2 EFGC125.120A 0TENSIONING PLATE

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 4

12Page

Assembly:

Machine: FL

3 JB/T7934Z3/35X60 0Swellable sleeve 35X60

4 EFG120.106.2 0Big belt pulley 170mm 2 grooves

4 EFG120.106.3 0Big belt pulley 170mm 3 grooves

5 FM150.120 0Guard shade

6 GB/T97.1-8 0PLAIN WASHER 8

7 GB/T5783-M8×20 0BOLT M8x20

8 GB/T93-12 0Lock Washer 12

9 GB5783-86/M12x30 0Bolt M12x30

10 GB/T96.2-12 0Plain washer 12

11 GB/T.97.1-14 0PLAIN WASHER 14

12 GB/T.889.1-M14 0LOCK NUT M14

13 EFGC125.195 0PLUG M12



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_2019_parte 5

13Page

Assembly:

1

2

3

4

5

6

7

8

9

10

11

12

13



Q.NOTEDescriptionCodePos

1 FCH120.016 0MOUNTING BRACKET

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 5

14Page

Assembly:

Machine: FL

2 FCH120.018 0FORK-WELDMENT

3 FM150.107 0BUSHING

4 FM150.030 0Tire WHEEL 8x3

5 LP-11x45 0LOCK PIN 11x45

6 FM150.105 0SPACER-LONG

7 FM150.106 0SPACER-SHORT

8 GB/T5782-M16×100 0BOLT M16x100

9 GB/T889.1-M16 0LOCK NUT M16

10 GB1152-M6 0Grease Nipple M6

11 GB/T5782-M10×70 0BOLT M10x70

12 GB/T889.1-M10 0LOCKNUT M10

13 GB/T97.1-10 0Plain washer 10



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_2019_parte 6

15Page

Assembly:

1

2

3

4

5

6
7

2



Q.NOTEDescriptionCodePos

1 M14X1.5-3T 0T-FITTING M14x1.5

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 6

16Page

Assembly:

Machine: FL

2 FCH160.012A 0HOSE A

3 FCH160.012B 0HOSE B

4 JB.?.T982-14 0GASKET 14

5 FT-M14X1.5-2 0FITTING 14-14

6 KJ-R1-2-M 1QUICK CONNECTER-MALE

7 FT-R-1-2-M14x1.5 0ADAPTER 14-R1/2



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_2019_parte 8

17Page

Assembly:

1

2
3

4

5

6

7
8

9

10
11

12
13

14

9



Q.NOTEDescriptionCodePos

1 XH50.300Z.02W 1Gearbox assembly

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_2019_parte 8

18Page

Assembly:

Machine: FL

2 EFGC125.166 1Paper gasket

3 EFGC125.167 1Connected sleeve

4 EFGCN.35.425 1Shaft   125

4 FCH160.168 1SHAFT FL 160

4 FCH90.168 1SHAFT FL 90

5 GB1096-A10×40 1KEY A10x40

6 EFGCN.72.444 1Shaft tube weldment  125-175

6 FCH160.020 0EXTENDING TUBE-WELDMENT FL 160

6 FCH90.020 0EXTENDING TUBE-WELDMENT FL 90

7 GB13871-FB38x62x8 1SEAL FB38x62x8

8 GB307-NUP207E 1BEARING NUP207E

9 GB893.1-72 2Seeger ring 72

10 GB894.1-35 1Seeger A 35

11 GB13871-FB35x72x10 1Oil seal FB35X72X10

12 GB93-12 4spring washer 12

13 GB70.1-M12×35 4SCREW 12x35

14 GB1152-M6 1Grease Nipple M6



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 19Page16/03/2021

FL 2012 2018



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_parte 1

20Page

Assembly:

1
2345

6
7

8
9

10

11

12

13 1415 16

17 18
19

20 21

22
23

24

25
26

27 28 29 30
31

32

33
34 35

36
37

38

39
40

41
42

43

44 45

46

47

48

49
50

51
52

53
54

55 56 57

58

59
60

61
62

63

64
65

66
67

68

69
70

71

72

73

2
3

74

11 3 3

4

6

6

6

6

7

7

7

3

20

13

13

30

70

50
4

62
63



Q.NOTEDescriptionCodePos

1 GB5782-M10X60 2Bolt M10x60

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_parte 1

21Page

Assembly:

Machine: FL 2012 2018

2 RK120.101 4Adjusting ring

3 GB97.1-10 8PLAIN WASHER 10

4 GB1152-M8X1 4Grease Nipple M8x1

5 RK120.011 2Wheel bracket

6 GB93-10 4spring washer 10

7 DIN985-M10 7Locking nut M10

8 200.56.011 2Lock pin

9 RK120.012 2Wheel fork

10 GB5782-M12X120 2Bolt M12x120

11 GB96.1-12 9Plain washer 12

12 FM120.00.018 2Wheel

13 GB93-12 13spring washer 12

14 DIN985-M12 8nut M12

15 GB5782-M10X65 2half-thread bolt

16 RK120.102 2Wheel support connecting tube

17 RKN120.018 2Lower Pin

18 RK120.106 2Wheel support

19 UCFL205-45° 2bearing

20 GB5782-M10X45 2Bolt M10x45

21 GB5782-M12X45 4Bolt M12x45

22 GB6170-M6 6hexagon nut

23 GB93-6 6spring washer 6

24 RK120.104 1board(120)(L=1195)

24 RK160.104 1board(160)(L=1595)



Q.NOTEDescriptionCodePos

24 RK90.104 1board(90)(L=895)

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_parte 1

22Page

Assembly:

Machine: FL 2012 2018

25 GB97.1-6 12Plain washer  6

26 GB5783-M6X25 6bolt M6X25

27 RK120.103 1press plate(120) (L=1195)

27 RK160.103 1press plate(160)(L=1595)

27 RK90.103 1press plate(90) (L=895)

28 GB5783-M12X35 4Bolt M12X35

29 GB93-12 13spring washer 12

30 GB97.1-12 13plain washer 12

32 FM120.00.199 1PTO cover

33 GB5783-M10X20 4Bolt M10x20

34 EF100.00.177 1Cover Input shaft

35 GB5783-M12X30 9Bolt M12X30

36 GEO_UCF207 2Bearing with flange UC207-Z

37 RK120.020 1Blade axle 120

37 RK160.020 1Blade axle 160

37 RK90.020 1Blade axle 90

38 EF.100.00.107 1Hammer Ø12

38 EFGC.100.00.102 28Blade Ø16mm

39 DIN985-M14 2Locking Nut M14

40 GB97.1-14 2Plain washer 14

41 EFGC120.102A 1locking plate

42 GB5783-M14X35 2Bolt M14X35

43 RK120.105 1Block plate

44 GB5783-M12X25 4Bolt M12X25



Q.NOTEDescriptionCodePos

45 EFG120.012-RK120 1(L=1182)roller(RK120)

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_parte 1

23Page

Assembly:

Machine: FL 2012 2018

45 EFG120.012-RK160 1(L=1582)roller(RK160)

45 EFG120.012-RK90 1(L=882)roller(RK90)

46 GB5786-M16X1.5X50 1screw bolt

47 GB6173-M16X1.5 1thin nut

48 RKN105.013 1engine cover(120)

48 RKN120.013 1engine cover(160)

48 RKN90.013 1engine cover(90)

49 GB5782-M10X120 3half thread bolt

50 JB/T7934Z3/35X60 2Swellable sleeve 35X60

51 EFG120.106.2 1Big belt pulley 170mm 2 grooves

51 EFG120.106.3 1Big belt pulley 170mm 3 grooves

52 GB/1154-17.42 2V BELT B 42 (1067Li) FL 90/FL 120

53 RK120.021 1Pulley cover (GK)

54 GB96.1-10 4Plain washer 10

55 GB5782-M12X90 1Bolt M12x90

56 EF100.00.119 1(diam 28) rubber cover

57 RK120.015 2Hose pipeline L=2000

58 RK120.401 2adapter

59 QUICK-COUPLING-G1/2-G 2Quick jointG1/2

60 RK120.022 1Cylinder FL

61 RKN120.107 2spacer bush

62 GB97.1-20 2Plain washer 20

63 DIN985-M20 2nut M20

64 EFG120.105.2 1small belt pulley 120mm 2 grooves



Q.NOTEDescriptionCodePos

64 EFG120.105.3 1small belt pulley 120mm 3 grooves

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_parte 1

24Page

Assembly:

Machine: FL 2012 2018

65 RK120.016 1Box Grass closet (120)

65 RK160.016 1Box Grass closet (160)

65 RK90.016 1Box Grass closet (90)

66 RK120.109.2 1Spacer lower for Pulley 2 grooves

66 RK120.109.3 1Spacer lower for Pulley 3 grooves

67 GB13871-FB-55X80X8 1Oil Seal 55X80X8

68 RK120.014 1Inner lining panel(120)

68 RK160.014 1Inner lining panel(160)

68 RK90.014 1Inner lining panel(90)

69 GB5783-M8X20 3bolt M8X20

70 GB97.1-8 6Plain washer  8

71 DIN985-M8 3nut M8

72 EFG120.169 1oil nipple paper pad

73 EFG120.168 1oil nipple cap

74 FM120.00.120-1 4nylon cover



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

FL_parte 2

25Page

Assembly:

1

2

3
4

5

6

7
8

9
10

11
12



Q.NOTEDescriptionCodePos

1 XH50.300Z.02W 1Gearbox assembly

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

FL_parte 2

26Page

Assembly:

Machine: FL 2012 2018

2 EFGC120.131 1Paper gasket

3 EFGC120.133A 1shaft(160)(L=625)

3 EFGC120.133A-RK105 1shaft(120)(L=425)

3 EFGC120.133A-RK90 1shaft (90)(L=275)

4 GB1096-A-10X8X40 1A flat key

5 EFGC120.018A 1shaft tube(160)(L=644)

5 EFGC120.018A-RK105 1shaft tube(120)(L=444)

5 EFGC120.018A-RK90 1shaft tube(90)(L=294)

6 GB93-12 4spring washer 12

7 ZBT32001.3-ZG3/8-19" 1ZG3/8-19  cap plug

8 GB70.1-M12X35 1Inner hexagon socket cap screws

9 CBW-00-011B 1breath plug 3/8

10 GB276-6207-2Z 1Deep groove ball bearing

11 GB893.1-72 1Seeger ring 72

12 GB13871-FB-35X72X12 1FB oil seal



Spare Part Book

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 27Page16/03/2021

FL 2009 2011



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Flold_parte 1

28Page

Assembly:

1

2
3

4

5

6

7
8

9
10

11

12
13

14

15

16

17

18
19

20
21

22
23 24

25
26

2

3

5
6

7

2
3

23
5

6
7

8

9

10
11

16

19
20

22

23



Q.NOTEDescriptionCodePos

1 GB5783-86/M12x30 2Bolt M12x30

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Flold_parte 1

29Page

Assembly:

Machine: FL 2009 2011

2 GB93-87-12 5Spring lock washer 12

3 GB889-86-M12 5Locking nut M12

4 RK120.018 1Bracket weldment 120

4 RK160.018 1Bracket weldment 160

4 RK90.018 1Bracket weldment 90

5 GB97.1-85/12 6Plain washer  12

6 GB5782-86/M12x50 2Bolt M12x50

7 RK120.108 2Link plate

8 GB5782-86/M12x110 1Bolt M12x110

9 SL140.00.109 2Bolt Lower Pin

10 GB93-87-24 2Wahser 24

11 GB889-86-M24 2Nut M24

12 RK120.013 1Deck weldment 120

12 RK160.013 1Deck weldment 160

12 RK90.013 1Deck weldment 90

13 RK120.014 1Inner lining panel(120)

13 RK160.014 1Inner lining panel(160)

13 RK90.014 1Inner lining panel(90)

14 GB889-86-M8 3Locking nut M8

15 GB93-87-8 3Spring lock washer 8

16 GB97.1-85 6Plain washer

17 GB5783-86/M8x20 3Bolt M8x20

18 GB5782-86/M10x45 2Bolt M10x45

19 GB93-87-10 5Spring lock washer 10



Q.NOTEDescriptionCodePos

20 GB889-86-M10 5Locking nut M10

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Flold_parte 1

30Page

Assembly:

Machine: FL 2009 2011

21 RK120.015 2Hose pipeline L=2000

22 GB889-86-M20 2Nut 20

23 GB93-87-20 2Spring lock washer 20

24 RK120.016 0Box Grass closet (120)

24 RK160.016 0Box Grass closet (160)

24 RK90.016 1Box Grass closet (90)

25 RK120.022 1Cylinder FL

26 GB5782-86/M10x120 3Bolt M10x120



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Flold_parte 2

31Page

Assembly:

1
2

3
4

5
6

7
8

9
10 11

12
13

14

15
16

17

18

19

20
21

22
23

24

25

26

27
28

29 30 31
32

33

34

35

36
37

383
4

5
7

13

13

14

14 14

14

14

14

15

15

12

1216

18

18

18

19

19

30

31

32

3335

36

30



Q.NOTEDescriptionCodePos

1 RK120.113 1Big pulley(FL 90/120) 170mm Type A

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Flold_parte 2

32Page

Assembly:

Machine: FL 2009 2011

2 GB/1154-17.40 2BELT B 40 (1020Li)

3 GB70-85 16Hex.head bolt M6x25

4 GB93-87-6 16Spring lock washer 6

5 RK120.112 2Inner swellable sleeve

6 GB6170-86-M12 2Nut M12

7 RK120.111 2Outer swellable sleeve

8 RK120.023 1Swelling ring

9 RK120.019 1Gear box assembly 120

9 RK160.019 1Gear box assembly 160

9 RK90.019 1Gear box assembly 90

10 EF100.00.112 1Guard Shade

11 GB5783-86/M10x40 2Bolt M10X40

12 GB5782-86/M10x45 2Bolt M10x45

13 GB5783-86/M12x30 9Bolt M12x30

14 GB93-87-12 15Spring lock washer 12

15 GB97.1-85 9Plain washer

16 GB7810-87-90207 2Bearing 90207

17 RK120.020 1Blade axle 120

17 RK160.020 1Blade axle 160

17 RK90.020 1Blade axle 90

18 GB889-86-M10 8Locking nut M10

19 GB93-87-10 8Spring lock washer 10

20 RK120.024 2Swelling plate

21 GB97.1-85/10 2Plain washer 10



Q.NOTEDescriptionCodePos

22 GB13871-94-55x80x8 1Oil seal FB55x80x8

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Flold_parte 2

33Page

Assembly:

Machine: FL 2009 2011

23 GB1152-89/M8X1 2Grease nipple M8

24 RK120.109.2 1Spacer lower for Pulley 2 grooves

24 RK120.109.3 1Spacer lower for Pulley 3 grooves

25 GB5782-86/M10x90 1Bolt M10x90

26 GB96-85-10 1Plain washer 10

27 RK120.021 1Pulley cover (GK)

28 RK120.110 1Small pulley(FL 90/120) 120mm Type A

29 RK120.105 1Block plate

30 GB889-86-M12 30Locking nut M12

31 RK120.106 2Wheel support

32 GB7810-87-90205 2Bearing 90205

33 GB5783-86/M12x25 4Bolt M12×25

34 RK120.017 1ROLLER WELDMENT 120

34 RK160.017 1ROLLER WELDMENT 160

34 RK90.017 1ROLLER WELDMENT 90

35 GB5782-86/M12x45 2Bolt M12x45

36 EF.100.00.103 56Spacer 12

37 EF.100.00.102 24Blade  Ø  12

37 EF.100.00.107 24Hammer Ø12

38 GB5782-86/M12x80 28Bolt M12x80



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Flold_parte 3

34Page

Assembly:

1

2

3

4

5

6

7

8

9

10

11

12
13

14
15

16

17

18

19

20

21

22

23

10

13

14

15

15

15

20
2

3



Q.NOTEDescriptionCodePos

1 GB5782-86/M12x120 2Bolt M12x120

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Flold_parte 3

35Page

Assembly:

Machine: FL 2009 2011

2 GB96-85-12 4Plain washer  12

3 FM120.00.120 4Nylon Sleeve

4 FM120.00.018 2Wheel

5 GB93-87-12 2Spring lock washer 12

6 GB889-86-M12 2Locking nut M12

7 RK120.104 1board(120)(L=1195)

7 RK160.104 1board(160)(L=1595)

7 RK90.104 1board(90)(L=895)

8 RK120.103 1press plate(120) (L=1195)

8 RK160.103 1press plate(160)(L=1595)

8 RK90.103 1press plate(90) (L=895)

9 GB5783-86/M6x25 6Bolt M6x25

10 GB97.1-85/6 12Plain washer 6

11 GB93-87-6 6Spring lock washer 6

12 GB6170-86-M6 6Nut M6

13 GB889-86-M10 4Locking nut M10

14 GB93-87-10 4Spring lock washer 10

15 GB97.1-85/10 8Plain washer 10

16 RK120.102 2Wheel support connecting tube

17 GB5782-86/M10x65 2Bolt M10X65

18 GB5782-86/M10x60 2Bolt M10x60

19 200.56.011 2Lock pin

20 RK120.101 4Adjusting ring

21 GB1152-89/M6 2Grease nipple M6



Q.NOTEDescriptionCodePos

22 RK120.011 2Wheel bracket

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

Flold_parte 3

36Page

Assembly:

Machine: FL 2009 2011

23 RK120.012 2Wheel fork




